
#56304 GLOBELINER
Scale:1:14  

Category: Tractor Truck

PART # DESCRIPTION
Front Suspension
9405920 Bushing Bag
9405916 Joint Cup Bag
9405924 Metal Bearing Bag
9405050 Mesh Bag (Mesh, Mud Flap, etc.)
9415048 Shaft Bag
0115007-D 4mm Adjuster (50633 Replaces 0115007)
9415049 U-Bolt Bag
0005471 E Parts
0005472 F Parts (1 pc.)
9405917 Press Parts Bag A
9405919 Press Parts Bag C
9805457 *1 Damper Cylinder Bag (3 pcs. each)
9805460 *1 Leaf Spring
5485010 Front Axle
Rear Suspension
0005467 A Parts
9405620 Bevel Gear Bag
9405920 Bushing Bag
9405916 Joint Cup Bag
9405924 Metal Bearing Bag
9405050 Mesh Bag (Mesh, Mud Flap, etc.)
9415049 U-Bolt Bag
0005472 F Parts (1 pc.)
9405917 Press Parts Bag A
9405919 Press Parts Bag C
5455002 Ring Gear
5465016 *2 Bevel Gear Shaft
3555093 Propeller Shaft (Short)
9805457 *1 Damper Cylinder Bag (3 pcs. each)
9805460 *1 Leaf Spring
9805458 *1 Diff Shaft A & B (1 pc. each)
3555101 Propeller Shaft (Long)
Gearbox
0005468 B Parts
9405920 Bushing Bag
9405916 Joint Cup Bag
9405924 Metal Bearing Bag
9405050 Mesh Bag (Mesh, Mud Flap, etc.)
9335128 Gear Bag
9415048 Shaft Bag
0445005-D 5mm Adjuster (50596 Replaces 0445005)
9415049 U-Bolt Bag
9115047 J Parts
9415047 Press Parts Bag B
9405919 Press Parts Bag C
3505039 10T Pinion Gear 
3545009 13T Gear
3545010 20T Gear
9805459 Gear Shaft A & B
7435044 Motor
Chassis
9405050 Mesh Bag (Mesh, Mud Flap, etc.)
9415048 Shaft Bag
9415049 U-Bolt Bag
9005393 C Parts
0005470 D Parts
0005471 E Parts
0005472 F Parts (1 pc.)
0005473 G Parts
0005474 *1 H Parts (1 pc.)
9405917 Press Parts Bag A
9415047 Press Parts Bag B
9405919 Press Parts Bag C
0115110 *1 R Parts (1 pc.)
0115106 S Parts (S1 x2)
0445523 Floor Panel
9805494 Frame (L & R)
Wheel & Tires
9335126 U Parts (U1 x2)
0445258 *3 V Parts (1 pc.)
9805456 *4 Tire (2 pcs.)

Hardware
9465488 Screw Bag A
9465489 Screw Bag B
9465490 Screw Bag C
9465491 Screw Bag D
9465492 Screw Bag E
9465493 Screw Bag F
9405915 Tool Bag
1055571 Instructions
Body
9405916 Joint Cup Bag
9405050 Mesh Bag (Mesh, Mud Flap, etc.)
9415048 Shaft Bag
9415049 U-Bolt Bag
0005474 *1 H Parts (1 pc.)
0115104 K Parts
0115105 L Parts
0115178 P Parts
9115061 Q Parts
0115106 S Parts (S1 x2)
9225049 T Parts
5365001 Antenna Rod
9335165 Body
4305294 *1 Exhaust Cover (1 pc.)
9495186 Sticker 
Optional Parts
50380 E-Ring Set (3mm E-Ring)
50381-D Adjuster Set (6mm Adjuster)(0445226 Replaces 50381)
50038 Tool Set (BE1 x4,Box Wrench,Hex Wrench)
50106 7.2V Connector Set 
50170 Nylon Band Set 
50171 Heat Resistant Double Sided Tape
50197 Snap Pin Set (BT3 x10, Small x5)
50245 Snap Connector Set
50411-D Flex Sticker Sheet (Fluorescent Red)
50412 Flex Sticker Sheet (Fluorescent Yellow)
50413-D Flex Sticker Sheet (Fluorescent Green)
53008 1150 Sealed Ball Bearing Set (4 pcs.)
53011 3x6mm Titanium Round Head Screw (10 pcs.)
53013 3x15mm Titanium Round Head Screw (10 pcs.)
53014 3x20mm Titanium Round Head Screw (10 pcs.)
53015 3x8mm Titanium Tapping Screw (10 pcs.)
53016 3x12mm Titanium Tapping Screw (10 pcs.)
53017 3x15mm Titanium Tapping Screw (10 pcs.)
53020 3x8mm Titanium Countersunk Head Screw (10 pcs.)
53021 3mm Aluminum Nut (20 pcs.)
53022 3mm Aluminum Lock Nut (10 pcs.)
53024 4mm Aluminum Flange Lock Nut (10 pcs.)
53029 1150 Sealed Ball Bearing Set (2 pcs.)
53065 1260 Sealed Ball Bearing Set (2 pcs.)
53095 3x10mm Titanium Tapping Screw (10 pcs.)
56302 Semi-Trailer for Tamiya 1/14 Scale R/C Tractor Truck
56303 Tank Trailer
56501 Tractor Truck Electrical Unit Set (Light & Backing Beeper)
56502 Semi-Trailer Light Set 
56503 *2 Tractor Truck Oil Shock (2 pcs.)
56504 Roof Spoiler 
56505 Motorized Support Legs
87004 Liquid Thread Lock 
87025 Ceramic Grease
56510 Sound Unit for Tractor Trucks
*1 Requires 2 sets for one kit.
*2 Requires 3 sets for one kit.
*3 Requires 4 sets for one kit.
*4 Requires 5. sets for one kit.

D=discontinued
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